832

NOTICES

DELAWARE RIVER BASIN
COMMISSION

Commission Meeting and Public Hearing

The Delaware River Basin Commission (Commission)
will hold an informal conference followed by a public
hearing on Wednesday, March 1, 2006. The hearing will
be part of the Commission’s regular business meeting.
Both the conference session and business meeting are
open to the public and will be held at the Commission
Office Building, 25 State Police Drive, West Trenton, NJ.

The conference among the commissioners and staff will
begin at 10:15 a.m. Topics of discussion will include a
presentation on the State of Delaware Water Supply; an
update on the State of the Basin Report currently under
development; a presentation on the Oyster Revitalization
[...]
application is for renewal of an NPDES permit to discharge treated sewage from Crucible Water Pollution Control
Facility in Cumberland Township, Greene County.

The following effluent limitations are proposed for discharge to the receiving waters, known as Monongahela River,
which are classified as a WWF with existing and/or potential uses for aquatic life, water supply and recreation. The first
downstream potable water supply intake from this facility is the Tri County Joint Municipal Authority.

Outfall 001: existing discharge, design flow of 0.0995 mgd.
Concentration (mg/1)

Average Average Maximum Instantaneous

Parameter Monthly Weekly Daily Maximum
CBODg 25 37.5 50
Suspended Solids 30 45 60
Fecal Coliform

(5 1 to 9-30) 200/100 ml as a geometric mean

(10-1 to 4-30) 2,000/100 ml as a geometric mean
Total Residual Chlorine 0.7 1.6
pH not less than 6.0 nor greater than 9.0

The EPA waiver is in effect.

PA0096466, Sewage, Pennsylvania Services Corporation, 158 Portal Road, P. O. Box 1020, Waynesburg, PA 15370.
This application is for renewal of an NPDES permit to discharge treated sewage from Administration Building STP in
Franklin Township, Greene County.

The following effluent limitations are proposed for discharge to the receiving waters, known as UNT of Smith Creek,
which are classified as a WWF with existing and/or potential uses for aquatic life, water supply and recreation. The first
downstream potable water supply intake from this facility is the Tri County Joint Municipal Authority.

Outfall 005: existing discharge, design flow of 0.025 mgd.
Concentration (mg/l)

Average Average Maximum Instantaneous

Parameter Monthly Weekly Daily Maximum
CBODg 10 20
Suspended Solids 10 20
Ammonia Nitrogen

(5-1 to 10-31) 3.0 6.0

(11-1 to 4-30) 9.0 18.0
Fecal Coliform

(5-1 to 9-30) 200/100 ml as a geometric mean

(10-1 to 4-30) 2,000/100 ml as a geometric mean
Total Residual Chlorine 14 3.3
Dissolved Oxygen not less than 3.0 mg/l
pH not less than 6.0 nor greater than 9.0

The EPA waiver is in effect.

PA0097632, Sewage, Valley Tire Company, Inc., P. O. Box 367, Windber, PA 15963. This application is for renewal of
an NPDES permit to discharge treated sewage from Valley Tire Company STP in Paint Township, Somerset County.

PENNSYLVANIA BULLETIN, VOL. 36, NO. 7, FEBRUARY 18, 2006



842 NOTICES

The following effluent limitations are proposed for discharge to the receiving waters, known as UNT of Roaring Fork,
which are classified as a CWF with existing and/or potential uses for aquatic life, water supply and recreation. The first
downstream potable water supply intake from this facility is the Municipal Authority of Buffalo Township.

Outfall 001: existing discharge, design flow of 0.00049 mgd.
Concentration (mg/l)

Average Average Maximum Instantaneous

Parameter Monthly Weekly Daily Maximum
CBODg 10 20
Suspended Solids 10 20
Ammonia Nitrogen

(5-1 to 10-31) 3.0 6.0

(11-1 to 4-30) 9.0 18.0
Fecal Coliform

(5-1 to 9-30) 200/100 ml as a geometric mean

(10-1 to 4-30) 2,000/100 ml as a geometric mean
Total Residual Chlorine 14 3.3
Dissolved Oxygen not less than 3.0 mg/l
pH not less than 6.0 nor greater than 9.0

The EPA waiver is in effect.

PA0204625, Sewage, Robert Feather, 1510 Darkshade Drive, Windber, PA 15963. This application is for renewal of
an NPDES permit to discharge treated sewage from Feather Nest Mobile Home Park STP in Paint Township, Somerset
County.

The following effluent limitations are proposed for discharge to the receiving waters, known as UNT of Shade Creek,
which are classified as a CWF with existing and/or potential uses for aquatic life, water supply and recreation. The first
downstream potable water supply intake from this facility is the Municipal Authority of Buffalo Township.

Outfall 001: existing discharge, design flow of 0.02 mgd.
Concentration (mg/l)

Average Average Maximum Instantaneous

Parameter Monthly Weekly Daily Maximum
CBODg 25 50
Suspended Solids 30 60
Fecal Coliform

(5-1 to 9-30) 200/100 ml as a geometric mean

(10-1 to 4-30) 2,000/100 ml as a geometric mean
Total Residual Chlorine 1.4 3.3
pH not less than 6.0 nor greater than 9.0

The EPA waiver is in effect.

PA0218651, Sewage, Indiana County Municipal Services Authority, 827 Water Street, Indiana, PA 15701. This
application is for renewal of an NPDES permit to discharge treated sewage from Armagh STP in East Wheatfield
Township, Indiana County.

The following effluent limitations are proposed for discharge to the receiving water, known as Mardis Run, which is
classified as a CWF with existing and/or potential uses for aquatic life, water supply and recreation. The first
downstream potable water supply intake from this facility is the Buffalo Township Municipal Authority, Freeport Plant,
on the Allegheny River.

Outfall 001: existing discharge, design flow of 0.11 mgd.
Concentration (mg/l1)

Average Average Maximum Instantaneous

Parameter Monthly Weekly Daily Maximum
CBODg 25 38 50
Suspended Solids 30 45 60
Ammonia Nitrogen

(5-1 to 10-31) 3.0 4.5 60

(12-1 to 4-30) 8.5 12.8 17.0
Fecal Coliform

(5-1 to 9-30) 200/100 ml as a geometric mean

(11-1 to 4-30) 2,000/100 as a geometric mean
Dissolved Oxygen not less than 6.0 mg/I
pH not less than 6.0 nor greater than 9.0

The EPA waiver is in effect.

PENNSYLVANIA BULLETIN, VOL. 36, NO. 7, FEBRUARY 18, 2006



NOTICES 843

I1. WQM Industrial Waste and Sewerage Applications Under The Clean Streams Law (35 P.S. 88 691.1—
691.1001)

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

WQM Permit No. 4606402, Sewerage, Lower Pottsgrove Township Authority, 2199 Buchert Road, Pottstown, PA
19464. This proposed facility is located in Lower Pottsgrove Township, Montgomery County.

Description of Action/Activity: Construction and operation of a sanitary sewer pump station.
Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

WQM Permit No. 1306401, Borough of Weatherly, 10 Wilbur Street, Weatherly, PA 18255-1437. This proposed
facility is located in Weatherly Borough, Carbon County.

Description of Proposed Action/Activity: This project involves upgrades to Weatherly’s sewage pump station, including
three new 25 HP pumps, new plug and valves and two new hoists for removing and installing the pumps.

WQM Permit No. 5406401, Cressona Borough Authority, 58 Sillyman Street, Cressona, PA 17929. This proposed
facility is located in North Manheim Township, Schuylkill County.

Description of Proposed Action/Activity: This project involves replacement of the existing Chestnut Hill Sewage
Pumping Station.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. 3606401, Sewerage, East Cocalico Township Authority, 102 Hill Road, Denver, PA 17517-9148.
This proposed facility is located in East Cocalico Township, Lancaster County.

Description of Proposed Action/Activity: Construction/Operation for a new sewer diversion line will be installed at the
entrance to the Adamstown Wastewater Treatment Plant and will divert a portion of wastewater flow from entering the
Adamstown facility and then extend across a portion of the Adamstown Wastewater Treatment Plant and existing
pasture. The diversion line will cross under the small stream and connect into an existing interceptor which runs to the
Ephrata Wastewater Treatment Plant by means of the Gehman pumping station.

WQM Permit No. 2906402, Sewerage, Belfast Township Supervisors, 121 Homestead Lane, Needmore, PA 17238.
This proposed facility is located in Belfast Township, Fulton County.

Description of Proposed Action/Activity: Construction/Operation of sewage treatment facilities to serve the Village of
Needmore.

WQM Permit No. 3606402, CAFO, Meadow Vista Farms, 166 Risser Road, Bainbridge, PA 17502. This proposed
facility is located in Conoy Township, Lancaster County.

Description of Proposed Action/Activity: Application to construct a 118-foot by 412-foot free stall barn, 45-foot by
173-foot milking parlor with holding area, 100-foot by 122-foot special needs area, 66-foot by 300-foot sand settling and
stacking area, two 90-foot by 390-foot earthen HDPE-lined waste storages with concrete floors and entrance ramps,
155-foot by 415-foot earthen HDPE-lined waste storage and 14.5-foot high earthen freshwater pond dam.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 1705409, Sewerage, Burnside Borough Council, P. 0. Box 208, Burnside, PA 15721. This
proposed facility is located in Burnside Borough, Clearfield County.

Description of Proposed Action/Activity: The proposed project includes a collection system and an extended aeration
treatment facility. The collection system will serve 120 EDUs and be comprised of 13,000 linear feet of gravity sewer
main, 6,000 linear feet of pressure sewer, 3,000 linear feet of force main and a wastewater pump station. The 0.040 mgd
wastewater treatment facility will include a sewage grinder in the headworks with a bypass barscreen, a surge tank,
extended aeration tanks, clarifiers, contact tank, dechlorination and postchlorination settling.

WQM Permit No. 1805404, Sewerage, Castanea Township, 347 Nittany Road, Castanea, PA 17745. This proposed
facility is located in Castanea Township, Clinton County.

Description of Proposed Action/Activity: The Township is proposing to upgrade the existing pump station that serves to
connect them to the Lock Haven Sewer System. New pumps, wet well and force main are to be installed.

WQM Permit No. 1406401, Sewerage, Roy B. Reeve, Ammerman Road, Bellefornte, PA 16823. This proposed facility
is located in Union Township, Centre County.

Description of Proposed Action/Activity: Single residence small flow treatment facility consisting of a septic tank, sand
filter and chlorination disinfection.

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 1171403-A3, Sewerage, Cambria Township Sewer Authority, P. O. Box 247, Municipal Road,
Revloc, PA 15948. This proposed facility is located in Cambria Township, Cambria County.

Description of Proposed Action/Activity: Application for pump station modifications.

The Pennsylvania Infrastructure Investment Authority, which administers the Commonwealth’s State Revolving Fund,
has been identified as a possible funding source. The Department of Environmental Protection’s review of the sewage
facilities plan revision has not identified any significant environmental impacts resulting from this proposal.

PENNSYLVANIA BULLETIN, VOL. 36, NO. 7, FEBRUARY 18, 2006



844 NOTICES

WQG Permit No. WQG016123, Sewerage, Glenn E. Myers, 128 Briwood Drive, Canonsburg, PA 15137. This
proposed facility is located in Cecil Township, Washington County.

Description of Proposed Action/Activity: Application for the construction and operation of a single residence sewage
treatment plant.

Southwest Region: Qil and Gas Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745, (412)
442-4015.

WQM Permit No. 3005201, Industrial Waste, SIC 4925, CNX Gas Company, 1800 Washington Road, Pittsburgh, PA
15241. This proposed facility is located in Jackson Township, Greene County.

Description of Proposed Action/Activity: Discharge of treated groundwater associated with the dewatering of coal seams
during methane gas extraction.

IV. NPDES Applications for Stormwater Discharges from Municipal Separate Storm Sewer Systems (MS4)

V. Applications for NPDES Waiver Stormwater Discharges from Municipal Separate Storm Sewer Systems
(MS4)

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction
Activities

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Applicant Name & Receiving

Permit No. Address County Municipality Water/Use

PA1011505080 Main Line Health Chester Willistown Township Valley Creek
Paoli Hospital—Phase 111 (EV)

Lancaster Pike
Willistown, PA 19345

PA1011506009 Education Carousel, Inc. Chester Willistown Township Crum Creek
The Malvern School (HQ-CWF)
20 Creek Road
Glen Mills, PA 19342

PAI1011506010 Immaculate University Chester East Whiteland Ridley Creek
Immaculata University Stadium Township (HQ-TSF)
P. O. Box 503 Valley Creek
Immaculata, PA 19345 (EV)

Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.
Pike County Conservation District: HC 6, Box 6770, Hawley, PA 18428, (570) 226-8220.

NPDES Applicant Name & Receiving
Permit No. Address County Municipality Water/Use
PA1025206002 Municipal Authority of the Pike Milford Borough Vantinebrook
Borough of Milford and HQ-CWF
P. O. Box 459 Milford Township Vandermark Creek
120 Pear Alley HQ-CWF
Milford, PA 18337 Crawford Branch
HQ-CWF, MF
Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110.
NPDES Applicant Name & Receiving
Permit No. Address County Municipality Water/Use
PA1032806001 Carlino Development Group Franklin Washington Township  East Branch Antietam
875 Berkshire Boulevard Creek and Red Run
Suite 102 CWF

Wyomissing, PA 19610
Southwest Region: Watershed Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.
Beaver County Conservation District: 156 Cowpath Road, Aliquippa, PA 15001, (724) 378-1701.

NPDES Applicant Name & Receiving

Permit No. Address County Municipality Water/Use

PA1050405002 Doug Campbell Beaver Chippewa Township UNT to North Fork
The Corporation for Owner Little Beaver Creek
Operator Projects (HQ-CWF)

2750 Constitution Blvd.
Beaver Falls, PA 15010

PENNSYLVANIA BULLETIN, VOL. 36, NO. 7, FEBRUARY 18, 2006



NOTICES

845

Fayette County Conservation District: 10 Nickman Plaza, Lemont Furnace, PA 15456, (724) 438-4497.

NPDES Applicant Name &
Permit No. Address
PA1052605005 Joseph E. Thurby, Jr.
11 Ashley Avenue
Uniontown, PA 15401
PA1052606001 National Pike Water Authority
P. O. Box 10
Markleysburg, PA 15459
PA1052606002 Department of Transportation
District 12-0
P. O. Box 459

North Gallatin Avenue Ext.
Uniontown, PA 15401

County
Fayette

Fayette

Fayette

Municipality

Henry Clay Township

Wharton Township

Wharton Township

Receiving
Water/Use

Noahs Glade
(HQ-CWF)

UNT to Deadman’s Run
and Meadow Run
(HQ-CWF)

UNT to Big Sandy
Creek
(HQ-CWF)

VII. List of NOIs for NPDES and/or Other General Permit Types

PAG-12
PAG-13

PUBLIC WATER SUPPLY (PWS)
PERMIT

Under the Pennsylvania Safe Drinking Water Act (35
P. S. 88 721.1—721.17), the following parties have applied
for a PWS permit to construct or substantially modify a
public water system.

Persons wishing to comment on a permit application
are invited to submit a statement to the office listed
before the application within 30 days of this public notice.
Comments received within the 30-day comment period
will be considered in the formulation of the final determi-
nations regarding the application. Comments should in-
clude the name, address and telephone number of the
writer and a concise statement to inform the Department
of Environmental Protection (Department) of the exact
basis of a comment and the relevant facts upon which it
is based. A public hearing may be held after consideration
of comments received during the 30-day public comment
period.

Following the comment period, the Department will
make a final determination regarding the proposed per-
mit. Notice of this final determination will be published
in the Pennsylvania Bulletin at which time this determi-
nation may be appealed to the Environmental Hearing
Board.

The permit application and any related documents are
on file at the office listed before the application and are
available for public review. Arrangements for inspection
and copying information should be made with the office
listed before the application.

Persons with a disability who require an auxiliary aid,